Iwg@nﬂ@@‘o I,QI%LTIMIXER

SPARE PARTS

DRAWING 1.3

(WORKMAN 11420 CONCRETE MIXER -1105858)

Ref. P.N. DESCRIPTION NOTES
1 3210515 MAIN FRAME

2 3209277 TOW BAR

3 3209918 DRUM ARM

4 3209935 DRUM

5 3209944 T-BOLT

6 3209943 T-BOLT WASHER

7 3206733 TELESCOPIC FOOT

8 3209915 ARM SHAFT

9 2223921 NUT M12
10 2222085 BOLT M12X90 z
11 3209298 ENGINE HONDA GX 160
12 3209891 CRANKSHAFT PULLEY

13 3206322 WASHER 8X30X5
14 2210950 ENGINE BELTS FTD SPA 1000
15 3209995 BELT GUARD

16 2248216 TORSION BAR AXLE

17 3210514 FRONT FOOT FRAME

18 3210513 REAR FOOT FRAME

19 3209913 DRIVE GEAR BOX

20 3210607 BOLT

21 3213208 WORM GEAR

22 3208622 BEARING 6204 2RS
23 2227320 CIRCLIP E 20
24 3209091 BELT GUARD

25 2222420 SHEET METAL SCREW 4,8X13
26 2227622 CIRCLIP 147
27 3206740 KEY 12X8X25
28 2222061 BOLT

29 3206741 KEY 6X6X12
30 2211407 TYRE & WHEEL

31 3206704 ANCOR PIN D.10
3 3206633 DUMP ARM SUPPORT BLOCK

33 3213187 NYLON BUSHING

34 3206630 GEAR GUARD

35 2223923 SELF LOCKING NUT M8
36 3213816 PLUG

38 2223920 NUT M 10
39 2222658 BOLT

40 3213186 NYCON BUSHING

41 2224204 WASHER M8

x 3209908 MOUNTING PLCATE

43 3209978 HANDWHEEL

T 3206748 HANDGRIP

45 2727277140 BOLT

4% 2222181 BOLT MT 0
a7 32098806 BELT 580 Jb
48 32105172 CABETL

49 09889 IDTER SHAFT 47TXT7TXT
50 37213811 O SEALT RING

ERS 3Z091738 WASHER DIUX3UXZ
Bl 57700 PLTUG

EE] UY4070 PN DT
X 6700 SPLIT FIN

EE] 3209849 ENGINE MOUNT HONDA
50 3209946 ENGINE MOUNT BRACKET

o7 145 BOLCT MITUOX80
58 3209924 ROTLCER

59 04421 ROTTCER BEARING 6201 2RS
60 T 7330 CiRCLTIP E15
61 3204531 BEARING 6004 2RS
1 3209821 SERPENTINE PULLEY

63 3209947 SPACER

6% 3203117 KEY

65 09898 SHAFT

66 $300 KEY

67 32096887 PUTTEY

68 08935 CANOPY HOOD

59 3268926 CANOP Y FRAME

70 3269888 MOUNTING BRACKET

7t 994 ARBORBOLT

72 09136 ENGINEPULLEEY GUARD HONDA
73 69ttt EATEHARM

74 166 SEtREW -8-X46
75 3269948 PHU-6

77 69945 PHASTH s

78 2222090 B-OtF

79 326841t SFoP-SWiFEH

86 2227648 RN

8+ 2222484 B-o+F

& 3 76 FENBERSUPPORT

83 2222666 B-o+F

84 2235452 PLEASHE AP

85 3266655 FORSHON-B AR BOLEFSPECIAL -

86 3206861 PACER

g 53206011 FENDER

gg 22239929 NUT M14
g9 59 3 4 06 TE W HA I

100 5010147 EEAR BO

101 2027592 CIRCLIP 3654 14
102 22042390 BEARING 6204 2
103 3212254 BEVEL PINION GEAR 20D 209
104 22209259 KeE

105 3213203 SHAET

1086 22047gD BEARNG 62032
10 3213201 REDUCTION GEAR BOD

108 32132014 BEVEL PINION GEAR 20D 1

-11 -




&) WER S Ay IMbLrmxen
DRAWING 1.3 WORKMAN 11 420 CONCRETE MIXER

-12 -



&) WER S Ay IMbLrmxen

TABLE 2 - GEAR BOX - WORKMANI 11420
(COD.3209913)

R IF CoD. GB NOTE
1 | 2222148 [BoLT M10X65 Z
2 3213179 |OIL SEAL 90X 65X 10
3 2222153 [BOLT M10X100 Z
4 3209515 SAEfFR BOX CASE
5 3209811 [GEARBOX GASKET
6 3213177 [SHEAR PIN 8 X 16
7 3209992 [KEY 10X8X20
8 3209910 BEARING 6302 SKF
9 3209801 [GEAR z.79
10 | 2229259 [KEY 6X6X14
11 | 3208975 [PINION GEAR z 11
12 | 3209514 ﬁEfFR BOX CASE
13 | 3200094 |OIL SEAL RING 35X20X7
14 | 2229250 [KEY 5X5X15
15 | 3208622 BEARING 6204 SKF
16 | 3209799 PINION GEAR z9
17 | 2222145 |BOLT M 10X80 Z
18 | 3209921 SLEJfLPEEYNT'NE
19 | 3209989 |[SPACER
20 | 2223650 [NUT M 10 Z
3 1ty 22,204 8 20 AWalS HE R D=10 7
22 113909904 BEARING 22211
23 . 2227207-JCIRCLIP E 55
74 ([)82089 70 JEAR 776
25 | 3209993 [BEARING 22208
208, 43218080 © claTihepN D=8 X80
5701 Boblegie! |[do e ALS HAET
28 | 1227330 |CIRCLIP E 15
20 | 2227320 |cIRCLIP E 20

-13 -






